
P
A

R
T

S
 C

A
T

A
L

O
G

0
C

W
1

0
-G

6
0

5
0

0

2
0
1
0
/2

 (F
e
b
.)

P
u
b
lis

h
e
d



1
. 

T
h
is

 p
a
rts

 c
a
ta

lo
g
 is

 th
e
 1

s
t e

d
itio

n
 o

f L
1
0
0
N

5
E

C
2
C

1
H

A
W

R
 fo

r W
O

R
M

S
. 

P
u
b
.N

o
. : 0

C
W

1
0
-G

6
0
5
0
0
 

P
u
b
lis

h
e
d
 
: 

M
a

rc
h

, 
2
0
1
0

2
. 

M
o
d
e
l n

a
m

e
 

E
n
g
in

e
 m

o
d
e
l 

V
e
h
ic

le
 

V
e
h
ic

le
 m

a
d
e
 b

y
 

L
1
0
0
N

5
E

C
2
C

1
H

A
W

R
 

C
A

N
O

P
Y

 G
E

N
E

R
A

T
O

R
 

S
E

T
W

O
R

M
S

P
 R

 E
 F

 A
 C

 E
 



D
ire

c
tio

n
s
 fo

r th
e
 P

a
rts

 C
a
ta

lo
g

. 

1
.T

h
e

 p
a

rts
 s

tip
u

la
te

d
 in

 th
is

 P
a

rts
 C

a
ta

lo
g

 a
re

 n
o

t n
e

c
e

s
s

a
rily

 s
ta

n
d

a
rd

 e
q

u
ip

p
e

d
 p

a
rts

. 

2
.P

a
rts

 m
a

y
 c

h
a

n
g

e
 w

ith
o

u
t p

rio
r n

o
tic

e
. 

3
.T

h
e

 fo
llo

w
in

g
 is

 a
n

 e
x

a
m

p
le

 o
f th

e
 P

a
rts

 C
a

ta
lo

g
 fo

rm
a

t. 

R
e
f. N

o
.

T
h
e
 R

e
f. N

o
. lis

te
d
 m

a
y
 n

o
t b

e
 in

 a
c
c
o
rd

a
n
c
e
 w

ith
 th

e
 illu

s
tra

tio
n
 R

e
f. N

o
. 

(E
x
.) 

Illu
s
tra

tio
n

 N
o
. 

 
L
is

t R
e
f N

o
. 

 
 
 
 
 
 
 
1
 

 
 

 
 
 
 
 
1
 

(B
e
fo

re
 c

h
a
n
g
e
)

F
o
r in

te
rc

h
a
n
g
e
a
b
le

 s
y
m

b
o
ls

 N
, R

 a
n
d
 K

, illu
s
tra

tio
n
s
 fo

r n
e
w

 p
a
rts

 m
a
y
 b

e
 a

b
b
re

v
ia

te
d
. 

L
e
v
. (L

e
v
e
l) 

L
e
v
e
l in

d
ic

a
tio

n
 

T
h
e
 n

u
m

b
e

rs
 b

e
lo

w
 in

d
ic

a
te

 th
e

 le
v
e

l o
f re

la
tiv

ity
 to

w
a

rd
s
 th

e
 m

a
in

 p
a

rt.
1
 ----- M

a
in

 p
a
rts

 (A
s
s
e
m

b
ly

 p
a
rts

) 
2
 ----- S

u
b
 c

o
m

p
o
n
e
n
t in

c
lu

d
e
d
 in

 ” 1
 ”. 

3
 ----- S

u
b
 c

o
m

p
o
n
e
n
t in

c
lu

d
e
d
 in

 ” 2
 “. 

N
o
te

) P
a
rts

 th
a
t a

re
 n

o
t fo

r s
a
le

 a
re

 p
a
rtia

lly
 illu

s
tra

te
d
 b

u
t n

o
t lis

te
d
.

In
te

rc
h

a
n

g
e
a
b

ility
 M

a
rk

 
W

h
e
n
 a

 p
a
rt c

h
a
n
g
e
 ta

k
e
s
 p

la
c
e
, o

n
e
 o

f th
e
 fo

llo
w

in
g
 in

te
rc

h
a
n
g
e
a
b
ility

 s
y
m

b
o
ls

 is
 in

d
ic

a
te

d
 b

e
s
id

e
 th

e
 p

a
rt.

E
ffe

c
tiv

e
 M

a
c
h

in
e
 N

o
. 

W
h
e
n
 a

 p
a
rt c

h
a
n
g
e
s
, th

e
 e

ffe
c
tiv

e
 M

a
c
h
in

e
 N

o
. w

ill b
e
 in

d
ic

a
te

d
 in

 th
e
 (A

)-(F
) c

o
lu

m
n
.

N
o
te

 1
) A

 d
a
te

 m
a
y
 fo

llo
w

 th
e
 s

y
m

b
o
l. (E

x
.) 1

9
9
6
.0

1
 
 

N
o
te

 2
) ” X

X
X

 ” a
re

 fo
r p

a
rts

 th
a
t c

o
u
ld

 n
o
t b

e
 p

re
d
ic

te
d
 o

r fo
r e

n
g
in

e
 m

o
d
e
ls

 th
a
t c

o
u
ld

 n
o
t b

e
 id

e
n
tifie

d
. 

N
o
te

 3
) (A

=
E

0
0
1

8
5
) is

 th
e
 E

 (E
n
g
in

e
 S

e
ria

l N
u
m

b
e
r) fo

r th
e
 c

o
lu

m
n
 (A

) m
o
d
e
l (in

 th
is

 c
a
s
e
 4

J
H

-D
T

) a
fte

r 
th

e
 p

a
rts

 d
e
s
ig

n
 c

h
a
n
g
e
. 

R
e
m

a
rk

s
 M

a
rk

 
F

ig
u
re

s
 o

r a
lp

h
a
b
e
ts

 (s
y
m

b
o
ls

) a
re

 e
n
te

re
d
 in

 th
e
 re

m
a
rk

s
 c

o
lu

m
n
. 

T
h
e
 c

o
m

m
e
n
ts

 (re
m

a
rk

s
) o

n
 p

a
rts

 th
a
t a

re
 in

d
ic

a
te

d
 a

t th
e
 b

o
tto

m
 o

f th
e
 illu

s
tra

tio
n
 a

re
 th

e
 s

a
m

e
 s

y
m

b
o
ls

 a
s
 
 

th
o
s
e
 s

ta
te

d
 a

b
o
v
e
. 

1
-
1

(A
fte

r c
h
a
n
g
e
) 

P
ro

d
u
c
t S

y
m

b
o
l 

P
ro

d
u
c
t N

o
. 

P
ro

d
u
c
t S

y
m

b
o
l 

P
ro

d
u
c
t N

o
. 

C
 

C
lu

tc
h
 N

o
. C

o
m

p
re

s
s
o
r N

o
. 

M
a
c
h
in

e
 N

o
.

M
a
c
h
in

e
 N

o
. (A

g
ric

u
ltu

ra
l E

q
u

ip
.)

M F

.
o

N
e

vi
r

D
DE

 
E

n
g
in

e
 N

o
. 

N
o
te

 1
)

D
a
te

RS
 
 
 

WZK NQF

N
e
w

O
ld

Y
e
s

N
o

N
o

Y
e
s

Y
e
s

Y
e
s

N
e
w

O
ld

N
o

N
o

N
e
w

O
ld

N
e
w

O
ld

C
o
n
te

n
ts

 n
o
te

In
te

rc
h
a
n
g
e
a
b
ility

S
y
m

b
o
l

N
e

w
/ O

ld
 P

a
rts

 a
re

 b
o
th

 in
te

rc
h
a
n
g
e
a
b
le

. 

N
e

w
/ O

ld
 P

a
rts

 a
re

 b
o
th

 n
o
t in

te
rc

h
a
n
g
e
a
b
le

. 
 
 

P
a
rt d

is
c
o
n
tin

u
e
d
. 

P
a
rt n

e
w

ly
 a

d
d
e
d
. 

C
h
a
n
g
e
s
 o

n
ly

 fo
r u

s
e
d
 p

a
rts

 q
u
a
n
titie

s
. 

N
e

w
 P

a
rt is

 in
te

rc
h
a
n
g
e
a
b
le

 fo
r O

ld
 P

a
rt b

u
t O

ld
 P

a
rt is

 n
o
t in

te
rc

h
a
n
g
e
a
b
le

fo
r N

e
w

 P
a
rt.

N
e

w
 P

a
rt is

 n
o
t in

te
rc

h
a
n
g
e
a
b
le

 fo
r O

ld
 P

a
rt b

u
t O

ld
 P

a
rt is

 in
te

rc
h
a
n
g
e
a
b
le

fo
r N

e
w

 P
a
rt.

N
o

t in
te

rc
h

a
n

g
e

a
b

le
 b

y
 a

 s
in

g
le

 p
a

rt b
u

t in
te

rc
h

a
n

g
e

a
b

le
 to

g
e

th
e

r w
ith

 re
la

te
d

p
a

rts
. 

124 35

0
C

F
1
0
-G

2
1
6
0
1

2
9
.  F

U
E

L
 IN

J
E

C
T

IO
N

 P
U

M
P

(W
/B

O
O

S
T

)

(F
)=

(E
)=

4
J
H

-D
T

Z
Y

(D
)=

4
J
H

-D
T

Z
A

(C
)=

4
J
H

-D
T

Z
P

(B
)=

4
J
H

-D
T

Z

(A
)=

4
J
H

-D
T

L
E

V
.

R
E

F
.

P
A

R
T

S
 N

O
.

D
E

S
C

R
IP

T
IO

N
R

I
Q

'T
Y

(F
)

(D
)

(C
)

(B
)

(A
)

(E
)

1
F

U
E

L
 IN

J
E

C
T

IO
N

 P
U

M
P

7
2
9
5
9
5
-5

1
3
9
0

1
1

1
1

1
1

1

1
F

U
E

L
 IN

J
E

C
T

IO
N

 P
U

M
P

7
2
9
5
9
5
-5

1
3
9
1

1
1
-1

N
1

1
1

1
1

(A
=

E
0

0
1

8
5

)
(B

=
E

0
0

2
0

0
)

S
C

R
E

W
 M

 6
X

 1
6

2
6
0
2
2
-0

6
0
1
6
2

2
3

9
9

9
9

9

S
C

R
E

W
 M

 6
X

 1
6

2
6
0
2
2
-0

6
0
1
6
2

2
3
-1

K
4

4
4

4
4

(A
=

E
0

0
1

5
6

)
(B

=
E

0
0

1
5

6
)

(C
=

E
0

0
1

5
6

)
(D

=
E

0
0

1
5

6
)

(E
=

E
0

0
1

5
6

)

C
A

M
S

H
A

F
T

1
2
9
4
7
0
-5

1
0
4
0

2
4

1
1

1
1

1

B
E

A
R

IN
G

, R
O

L
L
E

R
1
2
2
7
1
0
-5

1
0
5
0

2
5

2
2

2
2

2

R
E

T
A

IN
E

R
1
2
9
4
7
0
-5

1
0
6
0

2
6

1
1

1
1

1

R
e
m

a
rk

s
(1

) B
O

O
S

T
 C

O
M

P
E

M
S

A
T

O
R

 T
Y

P
E

. O
P

T
IO

N
A

L
P

A
R

T
, T

O
 E

0
0
1
5
5
,(4

J
H

-D
T

, 4
J
H

-D
T

Z

3
5

1
24



PC NO : 0CW10-G60500
CONTENTS MODEL : L100N5EC2C1HAWR

Fig.No. GROUP NAMEFig.No. GROUP NAME

L100N5EC2C1HAWR

CYLINDER BLOCK1.

CYLINDER HEAD & BONNET2.

AIR CLEANER3.

CRANKSHAFT, PISTON  & CAMSHAFT4.

LUB.OIL PUMP & GOVERNOR5.

COOLING DEVICE6.

F.I.PUMP & F.I.VALVE7.

STARTING MOTOR  & DYNAMO8.

TOOL, LABEL  & GASKET SET9.



Fig.1.  CYLINDER BLOCK

0CW10-G60500

Remarks
(1) Repair parts.
(2) Under sized(U.S.=0.25)parts.
(3) Under sized(U.S.=0.50)parts.

0CW10-G60500 1.  CYLINDER BLOCK

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

BLOCK ASSY, CYLINDER114310-0102011 1

GASKET, HEAD 0.5114695-0134115 1

O-RING114699-0138016 1

PIN, 8X12114299-0160017 2

SHIM SET114299-0180018 1

COVER,(FO PUMP114299-01830119 1

GASKET114250-01841120 1

PARALLEL PIN, M4X822312-040080121 2

PLUG PT1/4,STEEL23875-020000122 1

STUD M 6X 18 PLATED26226-060182123 1

STUD M 6X 22 PLATED26226-060222124 2

NUT M 626366-060002125 3

GASKET, CRANK CASE114699-01410126 1

COVER(D, CRANK CASE114310-01450127 1

1BEARING, MAIN114650-02100230 1

PIPE, L.O. INLET114299-35150132 1

BOLT M 8X 35 PLATED26106-080352133 16

PLUG M16114299-01690134 2

CAP ASSY, LO SUPPLY114699-01760135 2

O-RING114299-01950237 2

WASHER, 1622190-160002138 2

RETAINER, BEARING114299-02030139 1

BALL BEARING114650-02150140 1

NEEDLE, 15222024162-152220141 1

SEAL, OIL24423-355008142 1

SEAL, OIL24423-355008143 1

BOLT M 8X 12 PLATED26106-080122144 1

2MAIN BEARING US=0.25114650-02200145 1

3MAIN BEARING US=0.50114650-02210146 1

SWITCH, OIL PRESSURE183250-39450147 1

(C)Copy Rights YANMAR CO.,LTD.



Fig.2.  CYLINDER HEAD & BONNET

0CW10-G60500 0CW10-G60500 2.  CYLINDER HEAD & BONNET

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

BOLT, CYL.HEAD A114310-0120011 2

BOLT, CYL.HEAD B114310-0121012 2

HEAD ASSY, CYLINDER114320-1102013 1

VALVE, INTAKE114310-1110018 1

VALVE, EXHAUST114310-1111019 1

SPRING, VALVE114310-11120110 2

RETAINER, SPRING114310-11180111 2

COTTER ASSY114310-11930112 2

SUPPORT ASSY, ROCKER114310-11250114 1

SUPPORT, ROCKER ARM114310-11260215 1

C TYPE RETAINING RIN114310-11280216 2

ARM ASSY, INTAKE114310-11650217 1

SCREW, ADJUSTING114299-11240319 1

NUT, M626856-060002320 1

ARM ASSY, EXHAUST114310-11660221 1

SCREW, ADJUSTING114299-11240323 1

NUT, M626856-060002324 1

SEAL, VALVE STEM114650-11340125 2

CAP, VALVE104211-11370126 2

PROTECTOR, NOZZLE114240-11450127 1

SEAT, NOZZLE114240-11550128 1

WASHER114699-11600129 2

RETAINER, NOZZLE114210-11901130 1

SPRING PIN 4X 822351-040008131 1

BOLT M 8X 50 PLATED26106-080502132 2

STUD M6X 55 PLATED26226-060552133 2

NUT M 626366-060002134 2

GASKET, BONNET114310-11310135 1

BONNET ASSY, HEAD114310-11950136 1

DECOMPRESSION ASSY114210-03590238 1

SPRING, DECOMP.114299-03640241 1

PARALLEL PIN, M3X1622312-030160243 1

BOLT M 6X 65 PLATED26106-060652147 3

(C)Copy Rights YANMAR CO.,LTD.



Fig.3.  AIR CLEANER

0CW10-G60500 0CW10-G60500 3.  AIR CLEANER

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

MANIFOLD, INTAKE114310-1205011 1

GASKET, AIR CLEANER114310-1221012 1

U-NUT114299-1230013 2

STUD M 6X 14 PLATED26226-06014214 2

GASKET, CLEANER114699-1221015 1

U-NUT114299-1230016 3

CLEANER ASSY, AIR783671-1256017 1

COVER ASSY, CLEANER183671-1252029 1

CASE ASSY, CLEANER114980-12530210 1

WASHER M 8, SEAL114252-12560211 1

ELEMENT W/PRE-FILTER114650-12590212 1

PRE-FILTER114650-12550314 1

WING-NUT, M 8114252-12550215 1

STUD BOLT, TOP COVER114310-45360116 1

BOLT M 6X 40 PLATED26106-060402117 1

STUD M 6X 35 PLATED26226-060352118 2

GASKET, MUFFLER114310-13200119 1

STUD M 8X 18 PLATED26216-080182120 2

NUT M 826366-080002121 2

MUFFLER ASSY11431C-13550122 1

MUFFLER11431C-13560223 1

COVER, MUFFLER A11431C-13700224 1

COVER, MUFFLER B11431C-13710225 2

BOLT, M6X6 FLANGE11431C-13720226 10

BOLT M 8X 20 PLATED26106-080202127 2

(C)Copy Rights YANMAR CO.,LTD.



Fig.4.  CRANKSHAFT, PISTON & CAMSHAFT

0CW10-G60500

Remarks
(1) Over sized(U.S.=0.25)parts.
(2) Over sized(U.S.=0.50)parts.
(3) Under sized(U.S.=0.25)parts.
(4) Under sized(U.S.=0.50)parts.

0CW10-G60500 4.  CRANKSHAFT, PISTON & CAMSHAFT

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

CAMSHAFT ASSY714320-1458011 1

TAPPET114310-1420016 2

TAPPET ASSY, ROLLER114210-1430017 1

ROD ASSY, PUSH114310-14400112 2

CRANKSHAFT(E-DG ASSY11431C-21740113 1

NUT114699-21220121 1

WASHER, FLYWHEEL114699-21550122 1

FLYWHEEL ASSY, DE114699-21600123 1

RING, GEAR114699-21630226 1

KEY, 5X1422512-050140127 1

PISTON W/RINGS (D714320-22720128 1

RING SET, PISTON714310-22500230 1

PIN, PISTON114699-22300136 1

CIRCLIP, 23129792-22400137 2

ROD ASSY, CONNECTING71431C-23010138 1

BUSH, PISTON PIN124060-23100241 1

BOLT, CONNECTING ROD119810-23200242 2

BEARING, CRANKPIN714650-23600243 1

SHAFT ASSY, BALANCER714310-28510145 1

BALL BEARING24101-063040150 2

1PISTON W/RING .25OS714320-22620151 1

1RING SET O.S=0.25714310-22540253 1

2PISTON W/RING .50OS714320-22580157 1

2RING SET O.S=0.50714310-22550259 1

3BEARING,PIN(U.S=0.25714650-23610163 1

4BEARING,PIN(U.S=0.50714650-23620165 1

(C)Copy Rights YANMAR CO.,LTD.



Fig.5.  LUB.OIL PUMP & GOVERNOR

0CW10-G60500 0CW10-G60500 5.  LUB.OIL PUMP & GOVERNOR

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

PUMP ASSY, LUB.OIL114650-3201011 1

COVER, LUB. OIL PUMP114299-3207017 1

O-RING, COVER114299-3257018 1

PARALLEL PIN, M3X1622312-03016019 1

BOLT M 6X 12 PLATED26106-060122110 3

FILTER CMP, LUB.OIL114299-35110111 1

O-RING 1A S-22.424341-000224213 1

BOLT M 6X 16 PLATED26106-060162114 1

LEVER ASSY, GOVERNOR114311-61500115 1

TAPER PIN, 3X2022322-030200224 1

GOVERNOR ASSY714210-61701126 1

WEIGHT ASSY,GOVERNOR114210-61290227 1

BEARING,NEEDLE114770-61520132 2

SEAL, OIL114299-61600133 1

WASHER, THRUST114770-61610134 1

WASHER, GOVERNOR114299-61190135 1

BRACKET, REGULATOR114210-66510136 1

HANDLE114210-66300237 1

LEVER, LOCK183250-66321238 1

SPRING, LEVER183250-66331239 1

NUT183250-66341240 1

BRACKET114210-66350241 1

COLLAR, LEVER183250-66361242 1

COLLAR183250-66371243 1

BOLT M 6X 16 PLATED26106-060162244 1

BOLT M 6X 14 PLATED26106-060142145 1

BOLT M 6X 20 PLATED26106-060202146 1

SPRING, REGULATOR114320-66020147 1

SPRING, RETURN114299-66200148 1

LIMITER ASSY, FUEL114211-66600149 1

LOCK NUT M10 PLATED26776-100002154 1

TIN114780-61090155 1

WIRE, 0.622451-060000156 1

(C)Copy Rights YANMAR CO.,LTD.



Fig.6.  COOLING DEVICE

0CW10-G60500 0CW10-G60500 6.  COOLING DEVICE

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

GROMMET, TANK114299-4522011 1

COVER B, SIDE   (13)114310-4526012 1

RUBBER, SEAL114399-4532013 1

COLLAR, CYL.COVER114399-4534014 1

BOLT M 6X 20 PLATED26106-06020215 1

RUBBER, CUSHION114299-4530116 4

COLLAR, FAN CASE114299-4531017 4

SEAL, FAN CASE114699-4533118 1

BOLT, FAN CASE114299-4535019 4

FAN CASE(SILVER)(17)114310-45100110 1

COVER, DUST114699-45180111 1

BOLT M 6X  8 PLATED26106-060082112 4

(C)Copy Rights YANMAR CO.,LTD.



Fig.7.  F.I.PUMP & F.I.VALVE

0CW10-G60500 0CW10-G60500 7.  F.I.PUMP & F.I.VALVE

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

F.I.PUMP ASSY714339-5131011 1

GASKET105546-5102022 1

PLATE114250-5108023 1

BODY ASSY, PUMP114339-5120024 1

SPRING PIN 2X 622351-020006410 2

SPRING, PLUNGER114250-51160211 1

VALVE ASSY, DELIVERY114650-51300212 1

SPRING, DELIVERY105546-51330215 1

HOLDER, DELIVERY114250-51340216 1

GASKET, DELIVERY124550-51350217 2

LEVER ASSY, CONTROL114250-51600218 1

SEAT, SPRING A114250-51640219 1

SEAT, SPRING B114250-51650220 1

SPRING PIN 3X 822351-030008221 1

FUEL INJECTOR714339-53200122 1

NUT, CASE114250-53080223 1

HOLDER ASSY, NOZZLE114339-53100224 1

SPRING PIN 2.5AX 622351-025005328 1

SPRING, NOZZLE114250-53120229 1

SEAT, SPRING114250-53130230 1

PLATE, STOP114250-53140231 1

NOZZLE ASSY114339-53200232 1

PIN114250-53210235 2

SHIM SET114250-53400236 1

PIPE ASSY, INJECTION114310-59800148 1

SUPPORT, PIPE114699-59850154 1

VALVE ASSY, F/O CUT114110-76900155 1

GASKET, 10X1.2114299-83020156 1

ORIFICE114299-59850157 1

(C)Copy Rights YANMAR CO.,LTD.



Fig.8.  STARTING MOTOR & DYNAMO

0CW10-G60500 0CW10-G60500 8.  STARTING MOTOR & DYNAMO

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

STARTER(HITACHI 12V114362-7701111 1

ARMATURE114381-7711022 1

WASHER KIT, THRUSTX211481100023 1

STOPPER SET, PINIONX211471550024 1

COIL ASSY, FIELD114381-7713025 1

COVER, REAR114381-7714026 1

HOLDER ASSY, BRUSH114371-7716027 1

BRUSH (-)114371-7904038 2

BRUSH (+)114371-7905039 1

SPRING, BRUSH114371-79060310 4

PINION ASSYX211485016211 1

HOUSING ASSY, GEAR114381-77151212 1

COVER KIT, DUST114371-77170213 1

SHIFT LEVER KIT114371-77180214 1

SWITCH, MAGNET124298-77020215 1

THROUGH BOLT124195-77770216 2

BOLT M 6X 37114371-79070217 2

COVER, TERMINALX2114274200218 1

BOLT M10X 30 PLATED26106-100302119 2

NUT M 826716-080002120 1

DYNAMO ASSY114399-78260121 1

STATOR ASSY114399-78730222 1

WHEEL, DYNAMO114399-78740223 1

CLAMP, CORD160710-78710124 1

BOLT M 6X 12 PLATED26106-060122125 1

BOLT M 6X 20 PLATED26106-060202126 3

SCREW M 6X 1426577-060142127 3

REG. & HARNESS ASSY114399-77560128 1

BRACKET, HARNESS114399-77400333 1

SCREW, M4X1026023-040102334 2

HARNESS, WIRE114399-77540335 1

FUSE (20A),CARTRIDGE29411-200000436 2

REGULATOR114399-77710237 1

BOLT M 6X 12 PLATED26106-060122138 2

BOLT M 6X 20 PLATED26106-060202139 2

PANEL ASSY,KEYSWITCH114351-77500140 1

LABEL, START SWITCH105198-07120241 1

JOINT114351-77520242 1

SWITCH, KEY106100-77620244 1

KEY, STARTER106100-77630345 1

HARNESS, WIRE114351-77700246 1

BULB (12V/3.4W)29220-083200347 1

(C)Copy Rights YANMAR CO.,LTD.



Fig.9.  TOOL, LABEL & GASKET SET

0CW10-G60500

Remarks
(1) Optional parts.

0CW10-G60500 9.  TOOL, LABEL & GASKET SET

(F)=

(E)=

(D)=

(C)=

(B)=

(A)=L100N5EC2C1HAWR

LEV.REF. PARTS NO. DESCRIPTION RIQ'TY

(F)(D)(C)(B)(A) (E)

LABEL, YANMAR114299-0711011 1

TOOL ASSY114299-9259016 1

TOOL BAG114299-9260027 1

WRENCH114299-9271028 1

WRENCH114299-9272029 1

DRIVER114299-92730210 1

FITTING, FUEL114299-92740211 1

1GASKET SET(NON-ASB.)114320-92600112 1

GASKET ASSY,CYL.HEAD114695-01330213 1

O-RING114699-01380219 1

GASKET, CRANK CASE114699-01410220 1

O-RING114299-01950221 2

GASKET114250-01841222 1

WASHER, 1622190-160002223 2

SEAL, VALVE STEM114650-11340224 2

GASKET, NOZZLE114771-11461225 1

GASKET, BONNET114310-11310226 1

GASKET, AIR CLEANER114310-12210227 1

GASKET, MUFFLER114310-13200228 1

O-RING, COVER114299-32570229 1

GASKET 8, ROUND23414-080000230 1

O-RING 1A S-22.424341-000224231 1

O-RING 1A S-15.024341-000150232 2

GASKET, AIR HEATER129100-77510233 3

GASKET, CLEANER114699-12210234 2

GASKET114399-21980235 1

GASKET 12, ROUND23414-120000236 1

GASKET, TANK CAP160393-55050237 4

O-RING 1A P-40.024311-000400238 1

GASKET, EXH.PIPE183671-13211239 1

(C)Copy Rights YANMAR CO.,LTD.



 

 

 

 

 

 

 

 

 

 

 

Part Number Index 

 

All parts are stipulated in the order of part numbers. 

 (Depending on the area in which the part is used.) 

This index will display the location of the part according to each part number. 



PC NO : 0CW10-G60500
PARTS No. INDEXMODEL : L100N5EC2C1HAWR

PARTS No. Fig. Ref.No.PARTS No. Fig. Ref.No.PARTS No. Fig. Ref.No.PARTS No. Fig. Ref.No.

104211-11370 262 114299-35150 321 11431C-21740 134 114699-12210 53
105198-07120 418 114299-45220 16 114320-11020 32 349
105546-51020 27 114299-45301 66 114320-66020 475 114699-21220 214
105546-51330 157 114299-45310 76 114320-92600 129 114699-21550 224
106100-77620 448 114299-45350 96 114339-51200 47 114699-21600 234
106100-77630 458 114299-59850 577 114339-53100 247 114699-21630 264
114110-76900 557 114299-61190 355 114339-53200 327 114699-22300 364
114210-03590 382 114299-61600 335 114351-77500 408 114699-45180 116
114210-11901 302 114299-66200 485 114351-77520 428 114699-45331 86
114210-14300 74 114299-83020 567 114351-77700 468 114699-59850 547
114210-61290 275 114299-92590 69 114362-77011 18 114770-61520 325
114210-66300 375 114299-92600 79 114371-77160 78 114770-61610 345
114210-66350 415 114299-92710 89 114371-77170 138 114771-11461 259
114210-66510 365 114299-92720 99 114371-77180 148 114780-61090 555
114211-66600 495 114299-92730 109 114371-79040 88 114980-12530 103
114240-11450 272 114299-92740 119 114371-79050 98 119810-23200 424
114240-11550 282 114310-01020 11 114371-79060 108 124060-23100 414
114250-01841 201 114310-01200 12 114371-79070 178 124195-77770 168

229 114310-01210 22 114381-77110 28 124298-77020 158
114250-51080 37 114310-01450 271 114381-77130 58 124550-51350 177
114250-51160 117 114310-11100 82 114381-77140 68 129100-77510 339
114250-51340 167 114310-11110 92 114381-77151 128 129792-22400 374
114250-51600 187 114310-11120 102 114399-21980 359 160393-55050 379
114250-51640 197 114310-11180 112 114399-45320 36 160710-78710 248
114250-51650 207 114310-11250 142 114399-45340 46 183250-39450 471
114250-53080 237 114310-11260 152 114399-77400 338 183250-66321 385
114250-53120 297 114310-11280 162 114399-77540 358 183250-66331 395
114250-53130 307 114310-11310 352 114399-77560 288 183250-66341 405
114250-53140 317 269 114399-77710 378 183250-66361 425
114250-53210 357 114310-11650 172 114399-78260 218 183250-66371 435
114250-53400 367 114310-11660 212 114399-78730 228 183671-12520 93
114252-12550 153 114310-11930 122 114399-78740 238 183671-13211 399
114252-12560 113 114310-11950 362 114650-02100 301 714210-61701 265
114299-01600 71 114310-12050 13 114650-02150 401 714310-22500 304
114299-01690 341 114310-12210 23 114650-02200 451 714310-22540 534
114299-01800 81 279 114650-02210 461 714310-22550 594
114299-01830 191 114310-13200 193 114650-11340 252 714310-28510 454
114299-01950 371 289 249 71431C-23010 384

219 114310-14200 64 114650-12550 143 714320-14580 14
114299-02030 391 114310-14400 124 114650-12590 123 714320-22580 574
114299-03640 412 114310-45100 106 114650-32010 15 714320-22620 514
114299-07110 19 114310-45260 26 114650-51300 127 714320-22720 284
114299-11240 192 114310-45360 163 114695-01330 139 714339-51310 17

23 114310-59800 487 114695-01341 51 714339-53200 227
114299-12300 33 114311-61500 155 114699-01380 61 714650-23600 434

6 11431C-13550 223 199 714650-23610 634
114299-32070 75 11431C-13560 233 114699-01410 261 714650-23620 654
114299-32570 85 11431C-13700 243 209 783671-12560 73

299 11431C-13710 253 114699-01760 351 X2114274200 188
114299-35110 115 11431C-13720 263 114699-11600 292 X2114715500 48

- 1 -



PC NO : 0CW10-G60500
PARTS No. INDEXMODEL : L100N5EC2C1HAWR

PARTS No. Fig. Ref.No.PARTS No. Fig. Ref.No.PARTS No. Fig. Ref.No.PARTS No. Fig. Ref.No.

X2114811000 38
X211485016 118

- 2 -




